
Part 2



Pure Water Southern California  
Large-Scale Water Recycling Project Feasibility Study  

Pure Water Southern California | Feasibility Study | January 19, 2024  

 

 

 

 

Appendix A 

Letters of Intent and Agreements 

  



Pure Water Southern California  
Large-Scale Water Recycling Project Feasibility Study  

Pure Water Southern California | Feasibility Study | January 19, 2024  

 



Pure Water Southern California  
Large-Scale Water Recycling Project Feasibility Study  

Pure Water Southern California | Feasibility Study | January 19, 2024  

 

 

 

 

Appendix B 

Engineering Reports 

Appendix B.1: Final A.K. Warren Secondary Treatment Facilities Plan 2050 (2020) 

Appendix B.2: OPC for NdN tMBR Train Draft Final TM (2022) 
[...]
Table 7-4. Process Modeling Results Summary for Hybrid NdN TMBR  
Alternatives ................................................................................................. 7-10 

Table 7-5. Bioreactor Conceptual Configuration ........................................................... 7-12 

Table 7-6. Flex MBR Train Requirements .................................................................... 7-13 

Table 7-7. Flex MBR – Tertiary Key Design Components ........................................... 7-14 

Table 7-8. Flex MBR Tertiary Construction Phasing for 115 and 150MGD AWP  
Facility Production Capacities .................................................................... 7-18 

Table 7-9. Summary of Train 1 Capital Cost Estimates ................................................ 7-19 

Table 7-10. Summary of O&M Cost Estimates ............................................................. 7-22 

Table 7-11. Life-Cycle Cost Estimate Summary ........................................................... 7-24 

Table 7-12. Estimated Phasing Costs to Expand Phase 1 to Phase 2 ............................ 7-26 

Table 7-13. Flex MBR 150MGD AWP Facility Secondary MBR Expansion .............. 7-29 

Table 7-14. JTAP 1 and 2 Nitrogen Targets .................................................................. 7-30 

Table 7-15. Operating Requirements to Achieve NO3 Targets ..................................... 7-31 

Table 7-16. Ocean Mass Discharged at the Design Year .............................................. 7-32 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  vii December 2023 
Nitrogen Treatment Facilities Plan 2050 

Table 7-17. Process Modeling Results to Achieve 60 Percent Mass Reduction ........... 7-35 

Figures 
Figure 1-1. Sanitation Districts’ Service Area ................................................................. 1-3 
Figure 1-2. Joint Outfall System ...................................................................................... 1-5 
Figure 1-3. A.K. Warren Water Resource Facility .......................................................... 1-7 
Figure 2-1. Joint Outfall System Service Area, WRPs, and Warren Facility .................. 2-2 
Figure 2-2. Major Geographic and Topographic Features within the JOS ...................... 2-5 
Figure 2-3. Seismic Hazards ............................................................................................ 2-6 
Figure 2-4. Surface Water Resources .............................................................................. 2-9 
Figure 2-5. Regional Groundwater Basins ..................................................................... 2-10 
Figure 2-6. South Coast Air Basin ................................................................................. 2-11 
Figure 5-1. A.K. Warren Water Resource Facility .......................................................... 5-2 
Figure 5-2. Joint Plan Site ................................................................................................ 5-3 
Figure 5-3. Joint Outfall System Sewers ......................................................................... 5-5 
Figure 5-4. Warren Facility Liquid Waste Disposal Station and Slurry Receiving  

Facility ........................................................................................................... 5-8 
Figure 5-5. Process Flow Diagram for Influent Handling and Primary Treatment 

Processes ..................................................................................................... 5-12 
Figure 5-6. Process Flow Diagram for Secondary Treatment Processes ....................... 5-13 
Figure 5-7. A.K. Warren Water Resource Facility Ocean Discharge System ............... 5-15 
Figure 5-8. Process Flow Diagram for Solids Processes ............................................... 5-19 
Figure 5-9. Warren Facility E/I and Mechanical Maintenance Tasks ........................... 5-23 
Figure 6-1. Conceptual Site Layout of HPOLE and Sidestream Deammonification .... 6-16 
Figure 6-2. Greenfield SMBR Site Plan General Layout .............................................. 6-22 
Figure 6-3. Flex MBR Site Plan General Layout .......................................................... 6-25 
Figure 6-4. TMBBR Site Plan General Layout ............................................................. 6-27 
Figure 7-1. Predicted Effluent Nitrogen from Phase 1 Train 1 under Current  

Loading Conditions without Carbon Addition (PE or External Carbon) ...... 7-7 
Figure 7-2. Bioreactor Train Concept ............................................................................ 7-12 
Figure 7-3. Bioreactor Phasing Plan .............................................................................. 7-13 
Figure 7-4. Flex MBR Site Plan Phasing to 150-MGD of Tertiary Operation .............. 7-17 
Figure 7-5. Pure Water – Implementation Schedule for Advanced Water Treatment 

Components ................................................................................................. 7-27 
Figure 7-6. Flex MBR Site Plan Phasing to 150-MGD Secondary Operation .............. 7-29 
Figure 7-7. Alternative Flex MBR – Tertiary Configurations ....................................... 7-34 
Figure 7-8. Expanded Reuse (180 MGD Produced Flow) Train 1 (Flex MBR -  

Tertiary) Conceptual Site Plan .................................................................... 7-37 
Figure 7-9. Expanded Reuse (180 MGD Produced Flow) Train 3 (Flex MBR – 

Secondary) Conceptual Site Plan ................................................................ 7-38 
Figure 7-10. Whole-Plant Flex MBR – Secondary Operation ....................................... 7-40 
Figure 7-11. Whole-Plant Flex MBR + HPOLE ........................................................... 7-41 
 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  viii December 2023 
Nitrogen Treatment Facilities Plan 2050 

ACRONYMS and ABBREVIATIONS 
$ March 2023 U.S. dollar(s) 

% percent 

°C degree(s) Celsius 

°F degree(s) Fahrenheit 

µg/L microgram(s) per liter 

A2O anaerobic-anoxic-oxic 

AADF annual average daily flow 

AB Assembly Bill 

ACS American Community Survey 

anammox anaerobic ammonium oxidation 

AOB ammonium oxidizing bacteria 

AQMP Air Quality Management Plan 

AS activated sludge 

aSRT aerobic solids retention time 

ATCM Airborne Toxic Control Measure 

AWP Facility Advanced Water Purification Facility 

B&C&B Biostimulation, Cyanotoxins, and Biological 

BAAQMD Bay Area Air Quality Management District 

BAC biological activated carbon 

BAF biological active filter 

BMP best management practice 

BNR biological nutrient removal 

BOD5 biochemical oxygen demand, 5-day 

BOD520°C 5-day biochemical oxygen demand at 20 degrees Celsius 

BU beneficial use 

CAAQS California Ambient Air Quality Standards 

Cal/OSHA California Division of Occupational Safety and Health 

Cal-EPA California Environmental Protection Agency 

CARB California Air Resources Board 

CCAA California Clean Air Act 

CCR California Code of Regulations 

CDFG California Department of Fish and Game 

CDPH California Department of Public Health 

CDWS California drinking water standards 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  ix December 2023 
Nitrogen Treatment Facilities Plan 2050 

CEC constituent of emerging concern 

CEQA California Environmental Quality Act 

CERCLA Comprehensive Environmental Response, Compensation, and Liability Act 

CESA California Endangered Species Act 

cfm cubic feet per minute 

CFR Code of Federal Regulations 

CHSC California Health and Safety Code 

CI compression ignition 

CII commercial, industrial, and institutional 

CIPP cured-in-place-pipe 

CMOM capacity, management, operations, and maintenance 

CO carbon monoxide 

CO2 carbon dioxide 

CO2e carbon dioxide equivalent 

COD chemical oxygen demand 

CPRC California Public Resources Code 

CTR California Toxics Rule 

CTS Centrate Treatment Station 

CUP conditional use permit 

CWA Clean Water Act 

CWC California Water Code 

DAF dissolved air flotation 

DAFT dissolved air flotation thickening 

DAS densified activated sludge 

DDT dichlorodiphenyltrichloroethane 

DDW Division of Drinking Water 

Demonstration Plant Grace F. Napolitano Pure Water Southern California Innovation Center 
(formerly the Advanced Purification Center) 

DLR detection limit for purposes of reporting 

DO dissolved oxygen 

DOF California Department of Finance 

DPR direct potable reuse 

DRP Los Angeles County Department of Regional Planning 

DWR Department of Water Resources 

E/I electrical/instrumentation 

EPA U.S. Environmental Protection Agency 

FCAA Federal Clean Air Act 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  x December 2023 
Nitrogen Treatment Facilities Plan 2050 

FEB flow equalization basin 

FESA Federal Endangered Species Act 

Flex MBR flexible membrane bioreactor 

FOG fats, oil, and grease 

FORCO Fletcher Oil and Refinery Company 

g/bhp-hr gram(s) per brake horsepower-hour 

g/kWh gram(s) per kilowatt-hour 

GHG greenhouse gas 

gpcd gallon(s) per capita per day 

gpd gallon(s) per day 

gpd/ft2 gallon(s) per day per square foot 

GRRP Groundwater Replenishment Reuse Project 

GRRR Groundwater Replenishment Reuse Regulation 

ha hectare(s) 

HA health advisory 

HAP hazardous air pollutant 

Hazen Hazen and Sawyer 

HFPO-DA hexafluoropropylene oxide dimer acid 

hp horsepower 

HPOAS high-purity oxygen activated sludge 

HPOLE high-purity oxygen Ludzack-Ettinger 

HRSG Heat Recovery Steam Generator 

HSWA Hazardous and Solid Waste Amendments of 1984 

HWCA Hazardous Waste Control Act 

IFAS Integrated Fixed-Film Activated Sludge 

IPR indirect potable reuse 

IRP Integrated Water Resources Planning 

IRWUS Indoor Residential Water Use Study 

ISWP Inland Surface Waters Plan 

JAA Joint Administration Agreement 

Jacobs Jacobs Engineering Group Inc. 

JES Joint Executive Summary 

JOA Joint Outfall Agreement 

JOS Joint Outfall System 

JTAP Joint Water Pollution Control Plant Technical Analysis Project 

JWPCP Joint Water Pollution Control Plant 

kg/ha kilogram(s) per hectare 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  xi December 2023 
Nitrogen Treatment Facilities Plan 2050 

kgNO3-N/kgMLVSS kilograms nitrate (as nitrogen) per kilogram mixed-liquor volatile suspended solids 

kgNO3-N/m3 kilogram nitrate (as nitrogen) per cubic meter 

kW kilowatt(s) 

kWh kilowatt-hours 

LARWQCB Los Angeles Regional Water Quality Control Board 

LBWRP Long Beach Water Reclamation Plant 

LCWRP Los Coyotes Water Reclamation Plant 

LS lump sum 

LWDS Liquid Waste Disposal Station 

M&I municipal and industrial 

MABR membrane aerated biofilm reactor 

MBBR moving bed biofilm reactor 

MBR membrane bioreactor 

MCL maximum contaminant level 

MCLG maximum contaminant level goal 

MCRT mean cell residence time 

MD mainstream deammonification 

Metropolitan Metropolitan Water District of Southern California 

MF membrane filtration; microfiltration 

MG million gallon(s) 

mg/kg milligram(s) per kilogram 

mg/L milligram(s) per liter 

mgCOD/L milligram(s) chemical oxygen demand per liter 

MGD million gallon(s) per day 

mgN/L milligram(s) nitrogen per liter 

mgNO3-N/L milligram(s) nitrate (as nitrogen) per liter 

mgO2/L milligram(s) oxygen per liter 

mgP/L milligram(s) phosphorus per liter 

mgTSS/L milligram(s) total suspended solids per liter 

ml milliliter(s) 

ml/L milliliter(s) per liter 

MLE Modified Ludzack-Ettinger 

MLSS mixed liquor suspended solids 

mm millimeter(s) 

MPN/mL most probable number per milliliter 

mt metric ton(s) 

MW megawatt(s) 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  xii December 2023 
Nitrogen Treatment Facilities Plan 2050 

N/A not applicable 

NAAQS national ambient air quality standards 

NAHC Native American Heritage Commission 

NdN nitrification and denitrification 

NEPA National Environmental Policy Act 

ng/l nanogram(s) per liter 

NH3-N nitrogen in terms of ammonia nitrogen 

NHPA National Historic Preservation Act 

NHx ammonia/ammonium 

NMFS National Marine Fisheries Service 

NMHC non-methane hydrocarbon 

NO2 nitrogen dioxide 

NO3 nitrate 

N-only nitrification only 

NOx nitrogen oxides 

NPDES National Pollutant Discharge Elimination System 

NPV net present value 

NRCY nitrified mixed-liquor recycle 

NRDC Natural Resources Defense Council 

NTR National Toxics Rule 

NTU nephelometric turbidity unit 

O&M operations and maintenance 

O2 oxygen 

O3 ozone 

OAL Office of Administrative Law 

OEHHA Office of Environmental Health Hazard Assessment 

OES Office of Emergency Services 

OPC Ocean Protection Council 

OPR Office of Planning and Research 

PAD post-aerobic digestion 

PCA Porter-Cologne Water Quality Control Act of 1969 

PCB polychlorinated biphenyls 

PCGR per capita generation rate 

PdNA partial denitrification with anammox 

PE primary effluent 

PF peaking factor 

PFAS per- and polyfluorinated substances 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  xiii December 2023 
Nitrogen Treatment Facilities Plan 2050 

PFBS perfluorobutane sulfonate 

PFHxS perfluorohexane sulfonic acid 

PFNA perfluorononanoic acid 

PFOA perfluorooctanoic acid 

PFOS perfluorooctane sulfonic acid 

PM10 respirable particulate matter 

PM2.5 fine particulate matter 

PO4 phosphate 

POTW Publicly Owned Treatment Works 

ppd pound(s) per day 

psig pound(s) per square inch gauge 

PT primary treatment 

Pure Water Pure Water Southern California 

RAS return-activated sludge 

RCRA Resource Conservation and Recovery Act 

RO reverse osmosis 

RWQCB Regional Water Quality Control Board 

SAA Streambed Alteration Agreement 

Sanitation Districts Los Angeles County Sanitation Districts 

SB Senate Bill 

SBR sequencing batch reactor 

SCAB South Coast Air Basin 

SCAG Southern California Council of Governments 

SCAQMD South Coast Air Quality Management District 

SCCWRP Southern California Coastal Water Research Project 

scfm standard cubic feet per minute 

SDWA Safe Drinking Water Act 

SE secondary effluent 

SEA significant ecological area 

SEATAC Significant Ecological Areas Technical Advisory Committee 

SHPO State Historic Preservation Officer 

SIP Statewide Implementation Policy 

SJCWRP San Jose Creek Water Reclamation Plant 

SMBR secondary membrane bioreactor 

SND simultaneous nitrification denitrification 

SNMP Salt and Nutrient Management Plan 

SO2 sulfur oxides 



Acronyms and Abbreviations 

A.K. Warren Water Resource Facility  xiv December 2023 
Nitrogen Treatment Facilities Plan 2050 

SP solids processing 

SR-110 State Route 110 

SRF State Revolving Fund; Slurry Receiving Facilities 

SSO sanitary sewer overflow 

ST secondary treatment 

STLC soluble threshold limit concentration 

SWAR Surface Water Augmentation Regulations 

SWP State Water Project 

SWPPP storm water pollution prevention plan 

SWRCB California Water Resources Control Board 

SWSAP Surface Water Source Augmentation Project 

TAF thousand acre-feet 

TAG Technical Advisory Group 

TBAF tertiary biological active filter 

TBD to be determined 

TCDD 2,3,7,8-tetrachlorodibenzo p-dioxin 

TDS total dissolved solids 

TEF Total Energy Facility 

THM trihalomethane 

TICH total identifiable chlorinated hydrocarbons 

TIN total inorganic nitrogen 

TKN total Kjeldahl nitrogen 

TM Technical Memorandum 

TMBBR tertiary moving bed biofilm reactor 

TMBR tertiary membrane bioreactor 

tMF tertiary microfiltration 

TN total nitrogen 

TOC total organic carbon 

TPD ton(s) per day 

TSDF treatment, storage, and disposal facilities 

TSS total suspended solids 

TST Test of Significant Toxicity 

U.S. United States 

USFWS U.S. Fish and Wildlife Service 

UWMP Urban Water Management Plan 

VOC volatile organic compound 

VPSA Vacuum Pressure Swing Adsorption 